D700 3G

MESH

%‘}:&: 545mm

£5: 215mm
FHEREAERE: ¢ 725mm
E iEHERE: ¢146mm
BER: 296740(5 Eith)

g

® 2216 LRIk

@ 25ATCRID Ik BT HEE

® 75 3R 2pcs (1.2kg.cm 0.08s/60° )
® E{ARE" 1pcs (06kg.cm 0.045/60° )

® 1.1V 2200mAh 30C & it

Specifications

Length:645mm

Height:215mm

IMain Rotor Diameter: d725mm

Tail Rotor Diameter:d 146mm

Weight Approximately 6749 (with Battery)

Standard Equipment:

® 2216 Brushless Motor

@ 25A Brushless Wotor ESC

® Swash Servos*™3(1.2kg.cm 0.08s/60° )
@® Tail Servos*1(06kg.cm 0.045/60° )

® 111V 2200mAh 30C Li-polymer Battery

HABSHE ER AR TEA M1, e g TiEE, SN0, BSFEREARE. ESKYRERHFAFEMNN, H4BiTiEM.
Before this model has being significantly changed to anather new versian, the parts, appearance and the existing version can be developed and
madified that would lead to a slight difference from the original design. ESKY reserve ALL the Rights of change of parts and contents WTHOUT

specified notification.



Foreword

Thank you for choosing ESKY's product. For better understand and usage of D700 3G BNF, please read
this manual carefully before installation and operation. This can ensure proper usage and safe operation!
For your convenience of adjustment, maintenance and other operation, please keep this manual in a proper
manner.

For further information, please visit our website: www.esky-sz.cn

Table of contents

Check of package's parts and accessories
Helicopter's Parts Introduction

Main Rotor Head Assemble Procedure
Washout Control Arm Assemble Procedure
Main Frame Assemble Procedure

Main Gears Assemble Procedure

Tail Boom Assemble Procedure

Tail Rotor Assemble Procedure

Pushrod Assemble Procedure

Power System Assemble Procedure
Canopy Assemble Procedure

Exploded View

Replaceable Parts List




Check of package's parts and accessories

Please check the parts and accessories in the package. In the event of defective or missing parts, please contact the

retailer for help.

1.RC Helicopter -
2.25 & 35 Batery Charger

3.11.1V, 2200 mAh Li-Po Battery
4.SD Card

5.Tool Pack

6.Battery Bandage




Helicopter's Parts Introduction

Aileron Servo

Pitch Servo

Li- Po Battery

\ Brushless ESC
Brushless Motor




Main Rotor Head Assemble Procedure

[Mame

pecification] ouantty,

© (o

Hexagon Socket Head Screw
(M2

© =

Hexagon Socket Head Screw
M2*5)x1

Main Rotor Head

1

© Ow

D-ring

3.6 ET 136

Spindle

24 0Linkage Ball( M2*6.36)

Step Washer

P4 ET 505

Blade Grips

Brass Spacer

B4E5E23

8 ®

Bearing

a4+ #8*3

M2 .0 Mylon Insert Lock Mut

‘Washer

@6.5* 380 .3

Thrust Bearing

@3 @8*35

Spacer

2 EE0.5

Hexagon Socket Head Screw M2*E

Linkage Ball

SE4'E.36

Centre Hub Cap

Hexagon Socket Head Screw M2*5

Hexagon Socket Head Screw

M2*12

Mylon Insert Lock Mut

M2.0

Main Shaft

=== = e e fra o e R fro o | = 1o

@5t124

é{? Fastenecessary amount
of thre ad-locking fluid

Greaterinnerdiameter

Pastenecessary amount of lubricant on thethrust bearing

Smallerinner diameter

Q Faste necessary amount
of thread-locking fluid

© F—m

Hexagon Socket Head Screw
M2x1 2mm )

~

Q Apply alittle amount of T43 thread lock
when fixing a metal part.

Please confirm thatthe screw is fastened
tightly before use.

/

Proper torque is fine when locking a screw into
plastic parts redundant torque may lead to
screw strip or fracture.




Washout Control Arm Assemble Procedure

Mame Specification| duantity
‘Washout Control A 2
Brass Spacer @2t @3
Bearing @2t @52
Step Washer @2*@3.8'0.4
Hexagon Socket Head Screw M2*14
‘Washout Control Arm Link
Bearing @l 54 @402
PhillipsPan Head Bolt ST1.4%4
Swashplate
Linkage Ball SRS
Link age Ball S@E4TS
Anti-Rotation Pin £2.0"14
BallLink
Fushrod 1.4*28

©® (= © (w

Phillips Pan Head Balt @4 0Linkage Ball
(M1 44 mm s M2*7 Smmjxd

© Om © F—m

@4 OLinkage Ball Hexagon Socket Head Screw
(M2*6.5) M2t dmm)

p

R0 I B VRN O ey D N [ T O A 8]

é‘;}npplv alitle amount of T43 thread lack [Q Pas et easary amount]

when fixing a metal part.

of thread-locking fluid

Please confirm thatthe s crew is fastened
tightly before use.

FPropertorque is fine when locking a screw into
plastic parts, redundanttorque may lead to
screw strip or fracture.




Main Frame Assemble Procedure

%

e

© (=

PanWasher Head Phillips Screw
(ST2*Emm )2

& b

PanHead Phillips Screw
(ST1.7*4mm w2

1S

N
© F—m

Hexagon Socket Head Screw
(M 231 2mim jxd

@ (oo

Pan Head P hillips Screw
(ST1.7 *Omm)x16

Mame

Specification| cuantity

Canopy Mount R od

Main Frame, Right

Canopy Mount Rod Connector

Mylon Insert Lock Mut

Mz.0

Spacer

@2*@5*0.5

Tail Drive Pulley Cap

Tail Drive Belt

Tail Drive Pulley

4

FPaste necessary amount
of thread-locking fluid

Bearing

@3ET3

Secondary Tail Drive Gear

Bearing

@or@10%

Main Frame, Left

Hexagon Socket Head Screw

M2*12

PanHead P hillips Screw

5T1.7*8

Landing Gear Strut

Landing Skid End Cap

Landing Skid

PanHead P hillips Screw

PanWasher Head Phillips Screw

;} FPastenecessary amount
of thread- locking fluid

04g Fasten the screws after
installed thetail boom.

ﬁﬁpp}y a little amount of T43 thread lodk
when fi<ing a metal part.

Please confirm that the screw is fastened
tightly before use.

Froper torque is fine when locking a screw into
plastic parts, redundant torque may lead to
screw strip or fracture.




Main Gears Assemble Procedure

Name S pecific ation| ouantty
One way bearing sleeve 1 &CAU“ON

OneWayBearing @etp oM 2 Q»\pplyalitﬂe amount of T43 thread lock
Hexagon Flat Head Screw ST2'6 when fixing a metal part.

Main Gear 1407 Please confirm thatthe screw is fastened
Spacer #E @10 tightly before use.

Main Tail Drive Gear 110T Fropertorque is fine when locking a screw into
2 plastic parts, redundant torque may lead to
One Way Bearing Shatt @Erdgh 222 serew strip of fracture.

Main Shatt R etaining Collar
Set Screw M3x3

Hexagon Socket Head Bolt M2 2
Mylon Insert Lock Mut M2.0

~
o m B ®

M2.0Mylon Insert Lock Mut
M3 Set Screw M3x3mm

© F—m

Hexagon Sock et Head Bolt
(M 231 2mm !

Faste necessary amount
ofthread-lodeing fluid

I”[HI

i ”'-lr.l
Il'"Illtilllllllli]' "|‘|i||||||'||'|l|

015




Tail Boom Assemble

Procedure

Mame

S pecific ation| auantty

Tail Boom

Tail Servo Boom Mount

Tail Pushrod Guide

Horizontal Fin Mount

Tail Case, Right

Bearing

Tail Rotor Shatt Drive Pulley

Tail Rotor Shatt Drive Pulley Cap

Tail Case Left

Drive belt illustration

1.Chedk to rotate the belt@0 degrees when
assembling

2.Belt tension:R ecormmend to lightly tighten
the drive belt after assembling tail boom
to avoid vibration,belt friction and rotation
slip

Pan Head P hillips Screw

Wertical Fin

Flange Head P hillips Screw

Notice avd am tie sitoftie tallboom ard
the tallze o boom movitbe e et

Maich the shotoftalize wo boom motstto
the 1otk of tie fal boom

Tighten the monntate r e ron.

é?ﬁpply a little amount of T43 thread lodk
when fi<ing a metal part.

Please confirm thatthe s crew is fastened
tightly before use.

Fropertorque is fine when locking a screw into
plastic parts, redundanttorque may lead to
screw strip or fracture.

@ (oo

Fan Head Phillips Screw
(ST1.7 *9mm xS

©  (fouum

Flange Head Phillips Screw
(ST2*8mm 2




Tail Rotor Assemble Procedure

Name pecification| uantty|

Tail Rotor Blade Grip 2 @ m:-
© (Im

Linkage Ball SE4TE
* HexagonPanHead Screw
Brass Spacer 3" @45 6
i @4.0Linkage Ball (M2*10mmp2
Bearing B3 @625

i g (M2*T Smm )2 @ ':-
asher @5.102e0

Thrust Bearing 225063 @ [j_ Hexagon SocketHead Bolt
Cap Washer 24.0Linkage Ball (M2*14mmet

Metal Tail Rotor Hub (M2 5l
Hexagon Pan Head Screw @ .
Tail Rotor Blade
Linkage HaltBalt 13 S et Seraw (M3x3mm)xl
Linkage Ball

Tail Rotor Pitch Control Slide Bushing
Bearing @5t @EE*2 .5
Tail Rotor Pitch € ontrol Slider Ring
Tail Rotor Pitch Control Fork

Tail Rotor Pitch Control Ball Link
Fin @M .55
Set Screw 33
Tail Rotor Pitch Lever
Linkage Ball S@E4'E.5
Brass Spacer @21 @362
Step Washe

Hexagon Socket Head Bolt 1214
PanHead P hillipsBolt ST2'4

Q FPastenecessary amount
of thread-locking fluid

é) Faste necessary amount
of thre ad- locking fluid

Q»\pply a little amount of T43 thread lodk
when fixing a metal part.

Please confirm thatthe screw is fastened
tightly before use.

Proper torque is fine when locking a screw into
plastic parts redundant torque may lead to
screw strip or fracture.




Pushrod Assemble Procedure

Mame pecification| uantty 4 Mame Specific ation| duantity|

PanHead P hillips Screw ST1.7%4 1 Tail Boom Support End, Angled 2
TailLinkage Tail Boom Support R od #3250
Tail Pushrod @2*270 Tail Boom Support End, Straight
Tail Pushrod Joiner Flange Head P hillips Screw ST2'8
Tail Pushrod Joiner Rod @1 4126 Hexagon Socket Head Screw M2"16
Tail Linkage Mylon Insert Lock Nu M2.0

PanHead P hillips Screw ST1.7'6 Horizental Fin
Flange Head P hillips Screw ST2'6
Servo

Servo Arm

Linkage Ball

90 -

W\“Ieaseinstall the

Linkage Ballinthe

Approximately 31 0mm —“I
O I =

/—-\
@ -

FanHead Phillips Screw
(ST1.7*6mmx2

@

Fan HeadPhillips Screw
(ST1.7"4mm )=l

© o

FlangeHead Phillips Screw
(ST2"Emm x4

o

Flange Head Phillips Screw
(ST2"8mm x4

® Om
@4 OLinkage Ball
M2*6.5) x1

© [o——

Z&CAUHON Hexagon SocketHead Screw
(M 21 Emm x1

Apply a little amount of T43 thread lock

when ficing a metal part. m @

Please confirm that the screw is fastened
tightly before use.

M2 .0 Nylan Insert Lock Mu x1

Froper torque is fine when locking a s crew into

plastic parts, redundant torque may lead to
s crew strip or fracture. \.—/




Power System Assemble Procedure

Flange Head Phillips Screw

(ST2'Emm )2

Flange Head P hillips Screw
K(ST2*8mm)x2 r

=

\

@ o

Fan Head Phillips Screw
(ST1.7"4mm =3

©

@4.0Linkage Ball
(M2'6 5)x3

/

I ™
o W

M3 Set Serew M3Ix3mm)x]

©

Hexagon SocketHead Bolt
(M3 0mm =2

© (e

HexagonPan Head Screw

\ (M3 Bmm =2

v

© F—m

Hexagon Sodiet Head Screw
(M3*18mm w2

@

M3.0 MylonInsertLodk Nut

S pecification] ouantty

Servo 3

Servo Arm

Linkage Ball SE4'E S

PanHead P hillips Screw ST1.7'4

Flange Head Phillips Screw ST2'6

Anti Rotation Bracket

Flange Head Phillips Screw ST2*8

Ball Link

Pushrod @428

Pushrod @1.4*32

ErushlessMator

Finion Gear

Set Screw 33

Motor Mount

Spacer @3 .1 @8"1

Hexagon Socket Head Screw M 3x8

CapWasher

Hexagon PanHead Screw M2 .57

IMain Blade

Hexagon Socket Head Bolt M3x18

(3 [T ey o A R P e o B e R 3 A R R R R

Mylon Insert Lock Mut M3

Paste necessary amao
ofthread-locking fluid

104

110

Paste necessaryamount
ofthread-locking fluid

T

Apply a little amount of T43 thread lock
when fi<ing a metal part.

Please confirm that the screw is fastened
tightly before use.

Froper torque is fine when locking a s crew into
plastic parts, redundant torque may lead to
= crew strip or fracture.




Specification| duantity|

et

115 | Canopy Mount Gromm

Canopy Assemble Procedure




Exploded View




Parts List

Marme

Specification

Quarity’

Specification

IMain Rotor Head

Tail R otor Blade

[

Q- ring

@3.6' a7 136

Linkage BallBolt

Spindle

Linkage Ball

Step Washer

@d a7 505

Tail R otor Pitch C ontrol Slide Bushing

Blade Grips

Bearing

@5 @825

Brazs Spacer

425823

Tail R atar Pitch © antral Slider Ring

Bearing

o4 283

Tail R otor Pitch Control Fork

Washer

PE5'@E'0.3

Tail R otor Pitch Control Ball Link

Thrust Bearing

P3eE3s

Pin

@1.5'5

Washer

22305

Tail R otor Pitch Lever

Hexagon SodietH ead Bolt

26

Spacer

w21'e3E2

Linkage Ball

S @d'E 36

StepWasher

Centre Hub Cap

Fan HeadFhillips Bolt

ST2'4

Hexagon SocketHead Screw

M2

TailBoom Support End, Angled

Hexagon SocketHead Screw

M2*12

TailBoom Suppart Rad

#3250

Mylon InsertLock Mut

Mzo

TailBoom Support End, Straight

Washout Control Arm Link

Flange Head Phillips Screw

ST2'8

Brazs Spacer

e2a3iv

HexagonSocketHead Screw

M2*16

Bearing

e i)

Horizantal Fin

Step Washer

@2a38'0.4

Servo

Hexagon SodietH ead Bolt

214

Servo Arm

Washout ContralArm Link

Nut

Bearing

@15 42

Fan HeadPhillips Screw

Fhillips FanHead Bolt

ST1.4%

TailLinkage

Swashplate

TailPushrod

Linkage Ball

Sed'65

Tail Pushrod Joiner

Linkage Ball

Sed'TS

A B ES S T R PN S R S G D B B R Y R R IR O = LD X ) =N Iy

Tail Pushrod Joiner Rod

Anti-Rotation Pin

@204

FPanHead Phillips Screw

Ball Link

Servo

Pushrod

1.4'28

ServoArm

Canopy Mount Rod

Anti Rotation Brack et

Main Frame, Right

Pushrod

Canopy Mount Rod Connector

Brushless Motor

Tail Drive Pulley Cap

Pinion Gear

TailDrive Belt

Motor Mount

Tail Drive Pulley

Spacer

@34 aEn

Bearing

23* 073

Hexagon SodketHead Bolt

38

Secondary Tail Drive Gear

CapWasher

Bearing

@5t 5104

HexagonPan Head Screw

M2.5x7

Main Frame, Left

Gl lafulalalalala e

Main Blade

FanHead Phillips Screw

ST1.7*8

[

Hexagaon SocketHead Bolt

M3l 8

Landing Gear Strut

MylonInsertLock Mut

M3

Landing Skid End Cap

Canopy

Landing Skid

Canopy Mount Grommet

FanHead Phillips Screw

ST1.744

CapWasher

PanWasher Head Phillips Screw

ST2'6

HexagonPan Head Screw

[S3) A [N (9 (A7 7 Wy (VR BN ) PR B Sl Y Py e [V VR T ) e e o B el el el el el 0 L LN T L e Bl N ) P Bl ) g T N

COneway bearing sleeve

OneWay Bearing

26" @102

Hexagan FlatHead Screw

ST2'G

Main Gear

1407

Spacer

6210

Main Tail Drive Gear

1107

COne Way Bearing Shaft

WEtEE22.2

Main ShaftR etaining Collar

SetScrew

133

TailBoom

Tail Servo Boom Mount

Tail Pushrod Guide

Horizoantal Fin Mount

Tail Casze, Right

Main 5haft

w5124

Tail Rotor Shaft Drive Pulley

Tail Ratar Shaft Drive Pulley © ap

Tail Case, Left

Wertical Fin

Tail Rotor Blade Grip

Brazs Spacer

@3 @456

Bearing

B3GE25

Washer

5142601

ThrustBearing

@256 3

Metal Tail Rotor Hub

=l e @ (o] ==l zle = oo ]|=lw == === |e]=]=|o|t|r]=]m




Replaceable Parts List

004055

—

004057

oFf..

(004058

= ¥r

|

004059

¢

[

o o0o0o0

Main Blade Set

Main Rotor Head Set

Main Blade Grip Set

Washout Control Arm Set

003960

||

rrree

© ocoo

003963

£«€....

003966

IRRAR]
Pepre

003967

Spindle

Washout Control Arm Set

Linkage Rod Set

Swashplate Set

003968

0000

003969

@S

003970

SD

003971

Main Gear

Secondary Gear

Main Shaft Set

003972

Tirreeny
reernnen

003973

!

003974

“ L IT77

B OO0O°99%00

003975

Main Frame Set

Tail Driven Gear Set

Motor Mount

Anti-Rotation Bracket

003976

Canopy Mount Rod

003977

Tail Rotor Hub

003978
e e
TV

Tail Blade Grip

003979

[F1-.

Tail Rotor Pitch Lever Set

003980

 § s

003981

003982

bb

003983

AR

Tail Case Set Tail Boom Tail Servo Boom Mount Set Tail Pushrod Guide

14




003934 003985 003986

QI €§ , )

Horizontal Fin Mount Set Horizontal and Vertical Fin

Tail Pushrod Set Landing Skid Set

003988

00395849

Tail Control Arm Set

003990 003991

Tail Boom Support Set Tail Shaft Set Brushless Motor

003992 003993

003941 003995

gr O«

i » (O]+C) a§§3 'ﬁi@ é;ﬁ
m (O] e ]

3rE%2h

Thrust Bearing Bearing

003996

000390 003998

e e .
22 | e @ || #u || Yo

4*8*3

Bearing Bearing One way bearing sleeve Set Main gear parts

003940 004002

004003 004006

OO« / by 1trr
(L=l

oSo || l‘
esc dip

3*8*3.5
Control Arm Set

Thrust Bearing Landing Gear Strut Set Tail Rotor Blade

000671 000330

000324 0040860

a |oooe i

Washout Base Set

Ball Bearing Servo Pushrod




004081

"

2§8855: p
:: §188e81 1Y

o
mn T v
LRI AR

s THETTHEE onvnn

0040865

e —

003914

1?.

003721

€

Screw

003752

w—

Spare part pack

Swash Servo

Tail Servo

003747

==h r::;;;:; -
e =

003949

Eﬁ

11.1%2200mAh

004056

&

3JALi-PolymerBattery Charger

35A Brushless Motor ESC

Li-Polymer Battery

Canopy




H &

B RIAEESKYRI P M. A TILIBEEMBE T T MMEAXAD700 3G BNFEEMEFAL. HTRL
A LIRAEFEIZTXARRBEZ EEHITHXRE HFEZEREUERRA. WETHESEN, &R
BESKYE A Mit: www.esky-sz.cn.

H ==X

NE S XY REH
BT A
FRIKARSR
FEBHESR
MZREE SR
FERBARDSR
REBRSR
RIERERTR
R RSB RS R
A RFERTR
MBI R

GMERIE] » et 12




mE RV REH

THERER, BANEMERARESTERE. FAER, BEAHERGRBR. FH.

2.2-377 7 B8
FHLAV Z200MARTEREFE sxnirmonrntnssonns e st s s a5 e e R R A S R R S e R AR 25 1

SEHZILAER
6. Bt b




B A AR I 4B

. b

' » .
7 (AR l‘ v Pl Y
‘. ,'
\\

&l Z FERR 2%

2 IR R AR 28

-
S

7o | 5 3k

I

N

7o il 55 3K ) i 2R




FTERKBERESE

Specification| auantity

O © (Jm O B 23627 136
) i
WM IR (M25)2 24 05RSIREE (M2'6 35) SR rrT
FHEL
© Bem 0 ® BE 04'@5 823
ik 24" 283
M7 B LI (M2YE)x1 M2.0 BEME Bl HE @6 5*@8*0 3
\EHER P3E835
wH 525505
W7 EFL g M2*6
Thelime S@4*6 36
FIZEK
M7~ EFEk e W25
M7s BEE L M2%12
BHHMEF M2.0
E2 25124

: ; Ehithk
4
:
‘
:
.
3
,
:
{

=== == |r|rarafrafro || fro|ra = |ro

<5

MIERA RN

SRR SRR i 5 SE R AR 2 AT
Wi kL T e S EOR T .

M7 AEFEAZLE (M2 2rmm)x]

QIEM&I#ME&IWHS copum) |

‘mm. [rT—




Specification

Quantity

FiLEHE

[}

RE

@2 @31

R

@rrEsr2

BIER

@r@E38*04

P17 f Bl S g

M2 14

HER

R

@1.5"@4*2

+RETE SR

ST1.4*4

A

TR

S@4"6.5

| bEmmsms 0 admmpal | 940Kk M2TSmmd

©m | 0 Fom

1 1 ]
@4 OpkkiBze (M2*6.5)x3 i i MR AEERIELZ (M 2x14mm)x2 i
1 ! 1

|

\

iy 313

S@4*75

4 BEE

@2.0*14

RS

[ S (SN P PN R TS S PR PN N N P}

HAF

14*28

N T ———
| MRAREATIES SEORF R,

| é?usnummmuma PR

| ‘ RN, WML T HRRE,

f/ S - - ‘\
INPE 3
(& # bR




Specification| uantty! !

WK BEEFE
AR
FEREH
GBS (ST2Emmpa M7 AEFEAZ L (M2 2mimped P o0
2h @2'@5'0.5
vy~ A
© @ g shE
FFIE TR (ST mm)x2 TR e e b
(STLT*9mm)x1& R DBIPI"3
M ahiGEE
R 25"@10%4
MR
P75 B 5 48 M2"12
+FE T E e ST1.7*9
BEER
EREE
i
+FEF K
+FEERE SR

N BN FALY PN [ [N N PN PN 14, ) = e TS}

@

ra koo [ & ks

SRLL S\ BB PR i 5 ST B 2 H h D
i A B H  FTRE S ORI R

‘.

P
)
;

\ &

Quamlmmmmm omeR)

B
/

35 BT

/ ‘wmt. e E—




Specification

Quantity

1

@ETE10"12

A7 AR ST2*B

Tk 140T

FEEA @E@ 10

Bi5%E 110T

e R @E5*@6%22.2

LR

g M3x3

75 fE L ee M2*12

BRtiE

M2.0 BEFME BB

M3EAAELE M 3x3rmm)x]

© §—m

U P EA SRR (M 201 2mm)ed |

RS T T

R\ SR A 5 o T RS 2 E D A
itk 0 ) e SR I T

Q MEHAERHREMERNTIS (REEE) l

‘ FEFRT, TR AL T MRS,




Specification| auantity
BE i
EHENEEE 2
R EEE 2
K FREERE 1
RFFE 1
K 24*@8*3 2
Risgk 1
1
1
5
1
2

Efeah i E

1. SRR F AR HEERE 90 &
2 EHAE BRREEREESIRER
HE, HRRESE R RN

EiiE

EFHEE
TFEFEHIRE
EHR
TFEEIERTEY

| REROA MBI, HSA
| REEFHEA

@ (oo

FERT R R IE AR

A N B T
MR AREN RS SRBT HR TrmEs
(ST1.7*amm x5

é? WESNEMAIRMEAERNTIS (WL w

|wan, AR S T B RS, | +E kgL (ST2Bmmx2




EREHET R

Specification

S@4* 75

BE

23 P4.5%1.6

K

@3'@E* 25

BE

@5.1*@6*0. 1

AE SR

@25 @63

EEHE

&R

M7l kiges

RhER

EREHRS

EREHRS

@4 08kk M 27 Smmjx2

©

@4 0FkKAELE M276 5)x1

@ W

M 3T IBEL (M3x3mm)x]

M fAEKIBE (M2*10mm)x2

M7~ f S ABEE (M2"14mm)x)

RifiRE

i

@5*@8*2 5

iR

RRLERE

BT

HEH

@1.5%

IM3x3

REH

S@4*6.5

RE

@2 1"23.6"2

BMEE

M BB LR

M214

AT ESIR L

= == == e e == ra [ = ra o e fra | = |ra e [ | fra e

/ 4

(i 3
e Ll

| SR\ R e 1 5 o TE RSB A E VBT
| T N A RES SRR T AR,

Q RGNS RERERERNTIS (RLR)

T~

# LA B R |




Specification| auantity Specification| auantity
+ P R e ST1.7% 1 RIS A
Rtk RS @3*250
R @2*370 RHHEL B
R hrA it TFEES B UCT IR ST2*8
P4l S g @14726 A7 A E kg e M2* 16
HEEET BhFAEE M2.0
THERSIEE ST1.7*8 FE
TFE L B HOT IR ST2*6
AL
REHIEE
Hemee S@4*6.5
M2.0

ra

slalalalal=]=]=|a]|m]|n

o
ATENERERITESREL,
il AR EMERTRT .

+FiEg kg (ST2*6mm)x4

@

+Fif kB (ST2*8mm)xd

4. 0pkkiBee (M2*6.5)x1

©  (G—

A7 AEFE KB (M2*16mm)x]

B ©

M2.0 Bh#MEEx1

LES PN Lo ERvs &tk DS
T3 A A48 72 7 RE e R oF T,

éy SRR EAERMTI (lﬂl@;{

I BEFR. WWIARLLT SR RE. ]




NNRRERTR

\

© fum

TFERELIBLE (ST Emm)x 2

@ o

+FiEgkiges (ST2Bmm)x2
e

- ™
D
+HHTEREE (ST1Tamm)a

24 05k 1BE (M2¥6.5)x3

N b

28
L
o w

M3IFRIBEE (M3x3mm)x1

© ([

W7 BB =B (M3*10mm)x2

© oo

M7 kiges (M3*Bmmpd

© F

M7 A EFERELE (M3*18mm)x2

0 ©

M3.0 BB ENC

Specification| auantity

et

w

REHLIZE

Spd*s.5

TFETE IR

ST1.74

Riai L=t ST2*6

[inzEps

s Kby ST2'8

21428

@14732

Tl ik

ik

Hokige

M3x3

DikfE

BH

23.1"28"1

M7 B B L B

M3x8

EERHE

A7 i g

M2 5x7

E31)

M 75 BB KB L

M3x18

Bty

(3 30 Py N I L P e B B e bl L 2 L B S PO PN PR

M3

RO BRI IR 5 2 R BN E SR
T AR T RES SRR T R,

é?l&l)&tl#ﬂﬁiiﬁ:lmm CHREL )




Specification| uantity|







T

Specification

Quantity

Specification

|0uanl|ly|

EhEdE S

3

2

O KR

@36"PT1"36

&R

H

A

ol s

2497505

ERRE

FHRRX

R

250825

HE

24"@582.3

ERE

Y [N I PO Y

R

@47 383

EHOERE

BR

@65 803

ST

Ab HESHR

a3'98*35

BH

2r@5 0.5

HEH

@155

EER

A A REE KR

M2*6

RE

@2.1"@3 62

IR KR

S©476.36

BIEAE

MER

+FHEFE KR

ST2%4

P FAE A KR

275

EZFHE A

FI7s B iR

M2*12

EIIFH

@3*250

g 5]

2.0

REXxiFHEx B

FusE

TFRECIBRTRE

ST2*8

HE

arasi

PI7< A B b gt

M2"16

R

22a 52

KER

BHER

@2ra3ea

REfL

A A REEHR

M2*14

REALIE &

R

iRE

M2.0

R

@153 42

+FHE FE KR

ST1.74

TEFE R

5T1.4%4

R HIF 3

il

T HiAT

@ 2270

BRkOf

Sp4*6 5

R f TS

PRKIREE

S@4*7 5

F FARAH AT

@ 14724

A EE W

22.0"14

= lo|lolalalejw|uw|elelmn]ole == |k]o o k]a]o o oo ]=]r

TS R

ST1.7™6

BB

AEHL

EPLi

14728

ReHUIE B

Mk FEEH

BRAZISR

ERT

oS AR

EE

ol S ik

llikhkis

Sikth

R

5k

i R

Bh

#3188

LS

832773

P F BT R e

1318

Eahisge

ERHE

LTS

25&107

PI7s f i SRt

M2 .5x7

iR

R FICR NG AT (NG DI Y (NS P FRCY TS

iR

+FIEFE XS

ST1.7'9

[}

P7s B 5 48 4t

M3x18

BN

kit 35

I3

BIREE

HLZ

Bk

b

T ErgL

ST1.7"4

ER#E

TFER S BRF R

ST2*6

P17 i SRR e

= o fo = e e o fo]o = == [mfolols == o= ale === =@ o]o == o o]~

EREEEE

S E R

26" @10"12

[obav: P 343

ST2'6

Eifhk

1407

Fi ks

26*310"1

|55

1107

EEEE RS

@5 @E*22.2

IR

Il 3% 3

EE

[ e B = B

AT EE B

KEREEE

EFFEE

EH

[ 4

i

EFFEE

EER

EREX

HE

B3"E4.5"1.6

R

@I G625

BE

@5 186401

AE HESRR

@25"@6"3

&R &

Slole ool ]= === |= =l fo]=le == === &= ]= | ] | &= |




Bc 14 [

004055 004057

Q~!Q\.~_ o1 ..

004058

T

004059

W

FE ENESEKE

FEXRLAE

HEEHEA

| 003960 003963

\ |!LLL K.

003966

IRRAR
Pepry

003967

g )
—4@

H A EeR Ry =g

1A AR 2% 2% #F

#4224

003968 003969

0000

003970

S D

003971

gk

003972 003973

Frrrerns

003974

003975

]

Mz B te i %

TFESM]

| 003976 003977

A

(003978

LR I

003979

J"'rw

=R R e s sk

=3 P!

Rz HILE A

003980

| § St

003982

bb

003983

AR

EfeEE REE

AL AT E E EE4H




003984

* SR

003985

¢ -~ —

003986

003987

KT EEERER

KTEEBRER

JER O |

003988

003989

o

003990

003991

RizH B8

Jo il B

003992

003993

f-

003941

00
006
00O

003995

Q0

Hi

1E 46 % o

003996

@ e
e 9

000390

003998

.1:-"'-: . ‘ ‘
@ TT

003999

| REEE

4 7

4 %

& R Bl E A

FARARG

003940

000
066
0ce
°8C

004002

LN

004003

004006
T1rr

1b $E % o5

BERE

RHER

mEA

000671

000330

eee e

3*6*2.5

000324

004060

Ml

R 4L B2 28

iR R

1) AR 2% & #F




004061

n
v FEITNET v

003914

E 4

003721

€

R E

T £ IR AR 25

E a8 &

E—
-

003949

1.1V 2200mAh

004056

35ATC Rl I 3% 1 i 2

St




Global Distribution Office

Great Top Technologies Electronic Limited Suite No. 2011, 20/F, Exchange Tower, 33 Wang Chiu Road, Kowloon Bay, Kowloon,
Hong Kong.

Tel: 852-3160-8886 Fax: 852-3160-8884

Email: esky@esky-sz.cn

Official Web-site : www.esky-sz.cn




	封.jpg
	封目.jpg
	1.jpg
	2.jpg
	3.jpg
	4.jpg
	5.jpg
	6.jpg
	7.jpg
	8.jpg
	9.jpg
	10.jpg
	11.jpg
	12.jpg
	13.jpg
	14.jpg
	15.jpg
	16.jpg
	封目中.jpg
	1中.jpg
	2中.jpg
	3中.jpg
	4中.jpg
	5中.jpg
	6中.jpg
	7中.jpg
	8中.jpg
	9中.jpg
	10中.jpg
	11中.jpg
	12中.jpg
	13中.jpg
	14中.jpg
	15中.jpg
	16中.jpg
	底.jpg

